REPAIR PARTS CATALOG

= AT T 00

l_—

f Transport Pulverizer

189/rev2-13-03

MODEL P-10, POT-10
10 - 20 FEET

IMPORTANT!
Repairs cannot be purchased retail direct from factory.
Orderthrough your Brillion dealer.

BRILLION IRONWORKS, INC.
BRILLION, WISCONSIN 54110

9J018







B REPAIR PARTS [uussssssen

CONTENTS

2,3

Main Frame & Transport Assembly

4,5

Drawbar & Brace Assembly

6,7

End Bracket & Center Bracket Mounting

Models w/ 20” Notched Ductile Iron Wheels (PDT)
Models w/ 20” Notched Gray Iron Wheels (PXT)
Models w/ 20" Crowfoot Wheels (PDCT, PRT, & PCT)

8,9

8,9

Models w/ 18" Smooth Wheels (PGT)

Models w/ 16” Notched Wheels (PMT)
Models w/ 15” Wheel & Sprockets (PST)

Optimizer Models w/ 20” Optimizer Wheels (POT)

10, 11
10, 11
12,13
12,13
14

15

Cylinder Components

Scrapers, (Optional)

16,17
18

Warning Light Components

index

19,20

189rev401

Pagel

9Jo18




i
J
¥

B ilnonn,

o )

27

~

.

i
S N &
T
o =
® de
T Tol
2% TE
T4 o
IE [ef=R=)
w o O~
o= 9=
© <
4
=
0 5]

189rev401 Page 2 8J018



MAIN FRAME & TRANSPORT ASSEMBLY
Index Part No.
No. No. Description Req'd Weight

1 8J976 Center Frame, (10-16 Ft. Models) 1 200.0
1A 3K324 Center Frame, (18 Ft. Models) 1 337.0
4K405 Center Frame (20 Ft. Models) 1 371.0
2 9J042 RH Transport Arm-Incl. Hubs 1 57.0
3 1J390 Wheel Hub, 5 Bolt 2 8.6

3A 9J261 Hub & Spindle Assembly (items 3 & 6-13) 2
4 4C129 Wheel, 15"-5 Bolt 2 16.0
5 5C100 Wheel Bolt 10 A
6 8D511 Seal 2 2
7 5C480 Bearing Cone, Timken LM48548 2 2
8 5C479 Bearing Cup, Timken LM48510 2 2
9 5C912 Bearing Cup, Timken LM11910 2 2
10 5Ca11 Bearing Cone, Timken LM11949 2 3
11 3C350 Cotter Pin, 5/32 x 1" Lg ‘ -2 .01
12 3C173 Slotted Nut, 3/4-16 NF HEX 2 A
13 1J463 Hub Cap 2 2
14 7J990 U-Bolt, 5/8-11 NC, (10-16 Ft. Models) 4 1.2
15 1B166 Lockwasher, 5/8" 8 .02
16 1C392 Nut, 5/8-11 NC 8 A
17 9J041 LH Transport Arm-Incl. Hubs 1 57.0
*18 5C460 Cap Screw, 5/8-11 NCx 2" Lg 8 2
*19 1B166 Lockwasher, 5/8" 8 .02
*20 1C392 Nut, 5/8-11 NC 8 A
*21 9J008 Frame Extension, 13" (12' Machine) 2 16.8
9J009 Frame Extension, 25" (14' Machine) 2 29.9
9J010 Frame Extension, 37" (16' Machine) 2 42.0

22 2J431 Amber Decal 2

23 2J430 Red Decal 2
24 3K321 Strap, (18 Ft. Models) 8 2.8
25 7D040 Machine Bolt, 5/8 x 8", (18 & 20 Ft. Models) 16 .8
26 4K103 Decal, “Brillion” 4 -
27 9J017 Operator's Manual 1 -

* Not Required on 10' Machines
189rev401 Page 3 9J018




Nm“ / 188089 9LY'ECL L VAVNYD
0E0'LL8'YSN

9F'PES Y SN 26L°G8S°ESN

2ZL°06E°ESN ¥80°00ESN

*SINILVd ONIMOTI04

IHL J0 IHOW HO INO H2ANN

G30NA0Hd ANIHOVIN SIHL

YELB0H ‘SN W,
ONINGSOOTIHCAIFIBNSETLE
ONNYHOAH ZAINIH UO AvOTBIAMOT
SHYTTHOANOIHO
OLNDMSHOSHIONI 0ASN LONOG
“HOSAOCKEH OLGAHINDIY
SIAHIOHNSALYIGINN "d13H
IWCIAIN AONADHINA SIS 'GIHNINE
“HLYAGHO ANIHONYE
"AHNINISNOIIES ONISNVONDIS
FIUNLONN AUSYE WO IUNSSIHdHDIH

SHVITHVEN 0D LON O

ONINHYIM

a -
6068 HOLOVHL WOH4d

ELEERENT
‘dn a3xove
"ONIAOIN JdY H108 HO HIHLUTF N3HM

‘AHYMHOA DNIAOW

IAVAY d33) "AHNCNIISNVI NV SINIHOVIN DNIAOW

___NolLNnyD VvV

GIHOLIHNN NIHM INIWIAOW INIATHd OL INIWITdW MooTd
HO HOLOVHL NO FAIH O1 SHIHLO MOTIV HO 3aid 1ON 0Q -
ONIZE SI L NFHM INIFWI TN GNIHIE MTVM HO aNVLS LON Og -
ANINTHAI 3 HOLOVHL NI3MLETS MTVM HO GNYLS 1ON 0a -~

St L N3HM HOLOVHL 40 INOUH Ni XYM HO ONVLS LON OQ -

™

2Jo18

Page 4

189rev2-13-03



DRAWBAR & BRACE ASSEMBLY
Index Par tNo.

No. No. Description Req'd Weight
1 8J-989 Drawbar 1 178.0
2 8J-985 Brace 2 25.0
3 3J-497 Pin, 1-1/4 Diax 10" Lg 1 35
4 4J-548 Machinery Bushing, 1-1/4 Dia 2 .03
5 6D-740 Cap Screw, Gr. 5, 1"-8 NCx5-1/2 Lg 2 1.5
6 1C-787 Flat Washer, STD 1" 3 2
7 1C-871 Flat Washer, SAE 1" 4 .08
8 6D-306 StoverNut, 1"-8 NC 2 3
9 1J-696 Machine Bolt, 1/2-13NC x 7-1/2 Lg 4 4

10 1C-109 Lock Washer, 1/2" 4 .01
11 1C-390 Nut, 1/2-13NC 4 .04
12 6D-333 Hose Support 1 1.8
13 5C-460 Cap Screw, 5/8-11NC x 2" Lg 1 2
14 1B-166 Lock Washer, 5/8" 1 .02
15 5C-907 Flat Washer, 5/8" 1 .03
17 5C-461 Stover Nut, 5/8-11 NC 1 |
18 aD-227 Hitch Clevis Assembly 1 15.0
19 9D-293 Pin 1 2.0
20 4C-446 Cotter Pin, 1/4 x 1-1/2 Lg 2 .02
21 6D-865 Flat Spring 1 3
22 1C-277 Nut, 3/8-16 NC 2 .03
23 1C-183 Lock Washer 2 .01
24 4C-803 Cap Screw, 3/8-16 NCx 1" Lg 2 A
25 3J-880 Jack 1 19.0
6K458 Replacement Pin, 9/16” with chain & screw 1 .36
26 1C-869 Cotter Pin, 1/4 x 2" Lg 2 .03
27 7C-414 Zerk Fitting, 1/4-28, Straight 1 .01
28 9D-137 Hydraulic Cylinder (3 x 16) 1 29.0
* 1J-131 90° Swivel Fitting 2 3
* 6D-716 Flow Restrictor 1 3
* 3J-615 CableTie 2 -
29 9J-015 Pin (Transport Lock) 1 3.2
30 5D-110 Klik Pin 1 A

31 8J-309 Caution Decal 1

32 8D-387 Decal, Patent Pending 1

33 1C-787 Flat Washer 1
33A 3K-706 Warning Decal 1 -
33B 24431 Decal, Amber Reflective 2 -
33C B6K657 Decal, “Optimizer” (Optimizer Models only) 2 -

* Not Shown
Bracket Assembly for Models Without Transport
34 9J-479 Bracket 1 6.6
35 7J-990 U-Bolt, 5/8 x 6-11/16 Centers 1 1.2
36 1B-166 L.ockwasher 2 -
37 1C-392 Nut, 5/8" 2 A
38 8D-099 Clevis Pin 1 .66
39 1C-788 Cotter Pin 1 -
9J018

189rev2-13-03

Page 5




Brackets without
Bearing Housing

Attachment to

6” x 6” Frame Tube
(18’ & 20' Machines)
Brackets with
Bearing Housing

189rev401 Page 6 9J018



END BRACKET & CENTER BRACKET MOUNTING
Index Part No.
No. No. Description Reqd Weight
1-1R 8J-999 RH End Bracket Assm. 15.0
8J-997 RH End Bracket (Weldment Only) 1 135
-1L 8J-998 LH End Bracket Assm. 15.0
8J-996 LH End Bracket (Weldment Only) 1 13.5
9D-669 Axle Mount Casting 1 9
9D-864 Drilled Bolt, 3-1/2" Lg 1 4
4D-529 Slotted Nut 1 A
2C-864 Cotter Pin 1 -
2 8J-993 Center Bracket Assm. w/o 5/8" Shim Plates Weided 16.5
84-994 Center Bracket (Weldment Only) 1 14.0
9J-007 Center Bracket Assm. w/ 5/8" ShimPlates Welded 22.0
9J-006 Center Bracket (Weldment Only) 1 19.5
9D-669 Axle Mount Casting 2 9
9D-866 Drilled Bolt, 8" Lg (Used in 8J-993 Assembly) 1 .6
3J-860 Drilled Bolt, 7-1/2" Lg (Used in 9J-007 Assm.) 1 7
4D-529 Slotted Nut : 1 A
2C-864 Cotter Pin 1 -
3 8J-099 Angle 5.3
4 8J-100 Angle (Right) 10-16 Ft. Models 1 2.8
8J-101 Angle (Left) 10-16 Ft. Models 1 2.8
3K-318 Angle 18 & 20 Ft. Models 1 54
5 3J-561 U-Bolt, 1/2" x 4-1/2" CTRS. 1 9
6 7J-990 U-Bolt, 5/8" x 6-11/16" CTRS. 1.2
7 1C-109 Lock Washer, 1/2" -
8 1C-390 Nut, 1/2" -
9 1B-166 Lock Washer, 5/8" -
10 1C-392 Nut, 5/8: A
11 8C-527 Capscrew, 1/2x 1-1/2" 2 A
12 5D-051 Capscrews, 1/2x1-3/4"Gr. 5 2 |
13 9J-029 SMV Bracket 1 2.6
items 14 - 19 Pertain To End Or Center Brackets With Bearing Housings
14 9J-004 Plate 1 13.0
15 2J-417 Bearing & Housing Assembly 4.7
2J-515 Housing Only 25
2J-516 Bearing Only 2.2
16 5D-051 Capscrew, 1/2x 1-3/4"Gr. 5 4 A
17 1J-486 Capscrew, 1/2x2-1/4"Gr. 5 4 2
18 1C-109 Lock Washer, 1/2" 4 -
19 1C-390 Nut, 1/2" 4 -
ltems 20 - 23 Pertain to 18 Ft. Machines
20 3K-321 Strap 8 2.8
21 7D-040 Machine Bolt, 5/8 x 8" 16 .8
22 3K-320 Strap 2 1.7
23 1J-696 Machine Bolt, 1/2 x 7-1/2" 4 4
189rev401 Page 7 9Jo18




MODELS WITH20"NOTCHED
DUCTILE IRON WHEELS (PDT)

i ﬁ: MODELS WITH 20" NOTCHED GRAY IRON WHEELS (PXT)

18%rev401 Page 8 9Jo18



MODELSWIiTH 20" NOTCHED DUCTILE IRON WHEELS (PDT)
Index| Part No. Used Per Machine

No. No. Description 100 | 1214 | 16 | 18 | 200 | Weight
1] 9C-062 Pipe Axle Assm. w/Brngs. 2 0 0 0 0 0 60.0
8C-986 Pipe Axle Assm. w/Brngs. 0 2 0 0 0 0 69.0
1D-138 Pipe Axle Assm. w/Brngs. 0 0 2 0 0 0 78.0
3D-199 Pipe Axie Assm. w/Brngs. 0 0 0 2 0 0 87.0

2| 8J-001 Wheel 30 136 |42 | 48 0 0 28.0
3| 9C-015 Inner Bearing Housing 2 2 2 2 0 0 8.0
41 9C-014 Outer Bearing Housing 2 2 2 2 0 0 7.0
51 9C-016 Bearing 4 4 4 4 0 0 1.7

6| 9C-031 Axle Clamp, 4" 2 2 2 2 0 0 3.7
7| 9D-673 U-Bolt, 1/2" 2 2 2 2 0 0 7
8| 1C-109 Lock Washer, 1/2" 4 4 4 4 0 0 -
9| 1C-3%0 Nut, 1/2" 4 4 4 4 0 0 -
10| 2D-535 Set Screw, 1/2" 4 4 4 4 0 0 -
11| oJ-277 Spacer Ring 4 4 4 4 0 0 2
12| 3J-186 Pipe Axle Assem. w/ Brngs. 0 0 0 0 2 0 139.0
13| 24374 Pipe Axle Assem. w/ Brngs. 0 0 0 0 0 2 135.0
14| 94808 Wheel 0 0 0 0 |54 | 60 30.0
15§ 0A087 Axle Clamp, 4 1/2” 0 0 0 0 2 2 43
16| 1C290 U-bolt, 7/16" 0 0 0 0 2 2 5
17| 1C314 Lockwasher, 7/16” 0 0 0 0.1 4 4 -
181 1C179 Hex Nut, 7/16” 0 0 0 0 4 4 -

MODELS WITH 20" NOTCHED GRAY IRON WHEELS (PXT)
Index Part No. Used PerMachine

No. No. Description 10' 12 14 16" [ Weight
1 2J-374 Pipe Axle Assm. 1 0 0 0 134.0

2 5J-760 Pipe Axle Assm. w/Brng. 0 2 0 0 63.0
3J-187 Pipe Axle Assm. w/Brng. 0 0 2 0 84.5

5D-178 Pipe Axle Assm. w/Brng. 0 0 0 2 106.0

3 9C-016 Bearing 0 2 2 2 1.7

4 3J-619 Wheel 28 32 38 44 41.0

* 3J-620 End Wheel 2 4 4 4 50.0

5 1C-290 U-Bolt, 7/16" 1 2 2 2 5

6 1C-314 Lock Washer, 7/16" 2 4 4 4 -

7 1C-179 Nut, 7/16" 2 4 4 4 -

8 0A-087 Axle Clamp, 4-1/2" 1 2 2 2 4.3

* Not Shown
189rev401 Page 9 9Jo18




MODELS WiTH 18" SMOOTH
WHEELS (PGT)

189rev401 Page 10 aJo18



MODELS WITH 20" CROWFOOT WHEELS (PDCT, PRT, & PCT)
Index Part No. Used Per Machine
No. No. Description 12' 14' | 16 18’ Weight
PRT & PCT MODELS
1 24374 Pipe Axle Assembly 1 0 0 0 0 135.0
2 6D125 Pipe Axle Assembly w/Brng. 1 2 0 0 0 63.0
6D120 Pipe Axle Assembly w/Brng. o] 0 2 0 0 85.0
5D178 Pipe Axle Assembly w/Brng. 0 0 0 2 0 106.0
3J186 Pipe Axle Assembly w/Brng. 0 0 0 0 2 2
3 9C016 Bearing 0 2 2 2 0 1.7
4 2J526 Spacer Ring 0 7 7 7 5 2
5 1D938 Crowfoot Wheel 18 20 24 30 34 46.9
* 1D939 Crowfoot Wheel, LH 1 2 2 1 1 43.1
* 1D940 Crowfoot Wheel, RH 1 2 2 1 1 42.6
6 0A087 Axle Clamp, 4-1/2" 1 1 1 1 2 4.3
7 1C290 U-Bolt, 7/16" 1 1 1 1 2 5
8 1C314 Lock Washer, 7/16" 2 2 2 2 4 -
9 1C179 . Nut, 7/16" 2 2 2 2 4 -
10 3K712 20" Crowfoot Wheel (8 Lug) 20 24 28 32 36 27.0
11 3K735 Spacer, 18 ga. 19 22 26 30 34 3.0
PDCT MODELS
12 9Co062 Pipe Axle Assm. w/Brngs. 2 0 0 0 0] 60.0
8C986 Pipe Axle Assm. w/Brngs. 0 2 0 0 0 69.0
1D138 Pipe Axle Assm. w/Brngs. 0 0 2 0 0 78.0
3D199 Pipe Axle Assm. w/Brngs. 0 0 0 2 0 87.0
3J186 Pipe Axle Assembly w/Brng. 0 0 0 0 2 2
13 9J811 Ductile Crowfoot Wheel 20 24 | - 28 32 0 28.0
6K196 Ductile Crowfoot Wheel 0 0 0 0 36
14 9C015 Inner Bearing Housing 2 2 2 2 0 8.0
15 9C014 Outer Bearing Housing 2 2 2 2 0 7.0
16 9C016 Bearing 4 4 4 4 - 1.7
17 8C031 Axle Clamp, 4" 2 2 2 2 2 3.7
18 9D673 U-Bolt, 1/2" 2 2 2 2 2 7
19 1C109 Lock Washer, 1/2" 4 4 4 4 4 -
20 1C390 Nut, 1/2" 4 4 4 4 4 -
21 2D535 Set Screw, 1/2" 2 2 2 2 0 -
22 9J818 Spacer 9 11 13 15 0 2
23 9J820 Spacer, 3 11/16” 18 22 26 30 0 25
* Not Shown
MODELS WITH 18" SMOOTH WHEELS (PGT)
index Part No. Used Per Machi
No. No. Description 10" 12' 14 16' | Weight
1 24374 Pipe Axle Assembly 1 0 0 0 135.0
2 6D125 Pipe Axle Assembly, w/Brng. 0 2 0 0 63.0
3J187 Pipe Axle Assembly, w/Brng. 0 0 2 o 84.5
5D178 Pipe Axle Assembly, w/Brng. 0 0 0 2 106.0
3 9Co016 Bearing 0 2 2 2 1.7
4 0A046 Wheel, 18" 28 32 38 44 32.0
* 0A086 End Wheel, 18" 2 2 2 2 32.0
5 3C971 Center Wheel, 18" 0 2 2 2 39.0
6 0A087 Axle Clamp, 4-1/2" 1 1 1 1 4.3
7 1C290 U-Bolt, 7/16" 1 2 2 2 5
8 1C314 Lock Washer, 7/16" 2 4 4 4 -
9 1C179 Nut, 7/16" 2 4 4 4 -
* Not Shown
189reva02 Page 11 8Jo18




MODELSWITH 16" NOTCHED WHEELS (PMT)

189rev401

Page 12

8J018



MODELS WITH 16" NOTCHED WHEELS (PMT)
index Part No. Used Per Machine
No. No. Description 10 12 14 16' Weight
1 9C-062 Pipe Axle Assm. w/Brngs. 2 0 0 0 60.0
8C-986 Pipe Axie Assm. w/Brngs. 0 2 0 0 69.0
1D-138 Pipe Axle Assm. w/Brngs. 0 0 2 0 78.0
3D-199 Pipe Axle Assm. w.Brngs. 0 0 0 2 87.0
2 8C-988 Wheel, 16" 30 36 42 48 34.0
3 9C-015 Inner Bearing Housing 2 2 2 2 8.0
4 9C-014 Outer Bearing Housing 2 2 2 2 7.0
5 9C-016 Bearing 4 4 4 4 1.7
6 9C-031 Axle Clamp, 4" 2 2 2 2 3.7
7 9D-673 U-Bolt, 1/2" 2 2 2 2 7
8 1C-109 Lock Washer, 1/2" 4 4 4 4 -
9 1C-390 Nut, 1/2" 4 4 4 4 -
10 2D-535 Set Screw, 1/2" 4 4 4 4 -
MODELS WITH 15" WHEEL & SPROCKETS (PST)
Index Part No. Used Per Machine
No. No. Description 10' 12 14 Weight
1 4D-131 Shaft Assembly 2 0 0 51.5
4D-134 Shaft Assembly 0 2 0 62.2
4D-135 Shaft Assembly 0 0 2 72.8
2 1C-011 Wheel, 15" 26 32 38 18.0
* 7C-857 End Wheel, 15" 2 2 2 18.8
3 1C-438 Center Wheel, 15" 2 2 2 20.6
4 3C-309 U-Bolt, 7/16" 2 2 2 5
5 9C-058 L.ock Washer, 7/16" 4 4 4 -
6 1C-179 Nut, 7/16" 4 4 4 -
7 5C-258 Sprocket 28 34 40 12.0
8 1C-351 Clamp, 2" 4 4 4 1.0
* 4C-153 Clamp Set, w/Hardware - - - 24
9 1C-322 Capscrew, 7/16 x 3" 4 4 4 2
10 1C-314 Lock Washer, 7/16" 4 4 4 -
11 1C-179 Nut, 7/16" 4 4 4 -
12 0A-081 Spacer, 1" Wide 2 2 2 7
13 1C-012 Spacer, 2" Wide 26 32 3 1.3
189rev401 Page 13 aJois




OPTIMIZER MODELSWITH
20" OPTIMIZER WHEELS (POT)

OPTIMIZER MODELS WITH 20" OPTIMIZER WHEELS (POT)

Indexj Part No. Used PerMachine
No. No. Description 10 {127 |14 | 16 |18 | 20 Weight
1 2J374 | Pipe Axle Assem. w/ stub shafts 1 0 0 0 0 0 135
2 5J760 | Pipe Axle Assem. w. brings. 0 2 0 0 0 0 109
3J187 | Pipe Axle Assem. w. brings. 0 0 2 0 0 0 84.5
5D178 | Pipe Axle Assem. w. brings. 0 0 0 2 0 0 106
3J186 | Pipe Axle Assem. w. bring. & stub shaft 0 0 0 0 2 0 139
3J185 | Pipe Axle Assem. w. bring. & stub shaft 0 0 0 0 0 2 151.9
3| 6K353 | Optimizer Wheel (4 1/2” dia. bore) 18 |20 |24 |28 |32 | 36 49
4| 8K354 | Optimizer End Wheel (4 1/2” dia. bore) 2 4 4 4 4 4 45
51 O0A087 | Axle Clamp, 4 1/2" 1 2 2 2 2 2 4.3
67 1C290 | U-Bolt, 7/16" 1 2 2 2 2 2 5
7 1C314 | Lock Washer, 7/16" 2 4 4 4 4 4 -
8| 1C179 | Nut,7/16” 2 4 4 4 4 4 -
9| 6K484 | SpacerRing 0 2 2 2 2 2 1.0
189rev401 Page 14 9J0o18



9D137G Hydraulic Cylinder 3x 16
2J124 -page 5

189rev401 Page 15 9J018




a
2§
BB
®= 2
>
@

© %
A o
@
@A
" G|
| % R (@)
w o _— <y
ghs "7
~
=2 ed
Ny /
<\‘ W ot
A Ye
X TS
A \/_\/\'—_—_:.-_'..*;

(/‘g
G
e

19,15, 16,17

/ /N
/

~

189rev401

Page 16

9Jo18



SCRAPERS (Optional)

Index Weight
No. Part # Description Qty. (Lbs.)
- 9J060 Scraper Kit (10’Machines) 1 118.0
9J061 Scraper Kit (12'Machines) PD & PDT 1 134.0

9J062 Scraper Kit (14’'Machines) MODELS 1 150.0

9J063 Scraper Kit (16'Machines) 1 166.0

3K701 Scraper Kit (18’Machines) 1 202.0

4K651 Scraper Kit (20'Machines) | 1 217.0

1 9J056 Scraper Tube - 124" 1 31.5
9J057 Scraper Tube - 148" 1 37.6

9J058 Scraper Tube - 172" 1 43.7

9J059 Scraper Tube - 196" 1 49.8

3K699 Scraper Tube - 220" 1 55.9

4K653 Scraper Tube - 244" 1 62.0

2 8J014 Scraper (2 1/2" wide) * 1.3
2A 8J079 Center Scraper 1 1.9

3 3K320 Strap (for 6” x 6” Frame 4 1.6

4 1J696 Machine Bolt, (1/2" x 7 1/2" (for 6” x 6" Frame) 8 4

- 9J077 Scraper Kit (10'Machines) - PX & PXT 1 124.0

9J069 Scraper Kit (12'Machines) | 1 145.0
9J070 | Scraper Kit (14'Machines) %’D'TE’?S’& PMT 1 164.0
9J071 Scraper Kit (16'Machines) _J 1 182.0
- 9Jo48 Scraper Kit (10’'Machines) ] 1 90.0
9J049 Scraper Kit (12’Machines) | pg & PGT 1 101.0
9J050 Scraper Kit (14’'Machines) MODELS 1 112.0
9J051 Scraper Kit (16’Machines) | 1 123.0
5 4J008 Scraper Angle - 115" (10’ w/3J619 Wheels) 1 58.5
84072 Scraper Angle - 116" (10’ w/8C988 Wheels) 1 58.9
5J792 Scraper Angle - 140” (12' Models) 1 71.2
5J306 Scraper Angle - 164” (14’ Models) 1 83.4
5J305 Scraper Angle - 188" (16'Models) 1 95.6
6 2D110 Scraper * 1
3Dez7 Center Scraper (Center Brkt. Units only) 1 1.3

7 9J047 Angle 3 .9

8 9J044 Scraper Bracket (for 4" x 8" Frame) 3 10.3

3K698 Scraper Bracket (for 6” x 6" Frame)

9 8J015 U-Bolt, 3/8" x 3" Deep - 3/8-16 NC x 1” Thrd. * .2
10 3J595 Carriage Bolt, 3/8” x 1 1/2" * A
11 1C182 Flat Washer, 3/8” * -
12 1C183 Lockwasher, 3/8" * -
13 10277 Nut * -
14 3J561 U-Bolt, 1/2” (for 4" x 8" Frame) 3 5
15 1C120 Flat Washer, 1/2" 6 -
16 1C109 Lockwasher, 1/2" 6 -
17 1C390 Nut, 1/2-13 NC 6 A
18 5D921 U-Bolt, 1/2" x 3 1/4” Deep - 1/2-13 NC x 1" Thrd 3 .5
19 8C527 Capscrew, 1/2" x 1 1/2" 6 A

189rev401 Page 17 9Jo18




N

/

P
P

5]

o

\

(]

@/

~
~
2 - /X
\
\
\
10
4K909 & 4K910 WARNING LIGHT KITS
Index Part No.
No. No. Description Req'd Weight
09 | -10
1 4K908 Angle 2 2 4.40
2 4K772 DualLamp, LH 1 1 1.86
3 4K773 DualLamp, RH 1 1 1.86
4 4K780 Wishbone Harness, 10’ (not shown) 1 1 1.02
5 4K781 Ag. Harness, 20’ (not shown) 1 1 2.18
6 3J561 U-bolt, 1/2” 2 - 5
7 5C124 Machine Bolt, 1/2" x 7" - 4 .5
8 1C109 Lock Washer 4 4 .01
9 1C390 Hex Nut, 1/2” 4 4 .04
10 4K782 Machine Screw, 1/4” x 1 1/4” 8 8 01
11 64150 Flange Lock Nut, 1/4” 8 8 .01
12 3J615 Plastic Cabie Tie, 28” (not shown) 10 | 12 -
13 4K854 Strap - 2 .88
189rev401 Page 18 9J018



Part

0AD46
0A081
0A086
0A087

1B166

1COM1
1C012
1C109

1C120
1C179

1C182
10183

10277

10290

1C314

1C322
1C351
1C390

189rev401

.Page

-t h
ONNOTWW~NOIWO W

P 'y - pry - —t md ol

13

Index
No.

N - -
OO WWOW LDMWOWW-20D O

—
~

Part
No

1C390
16392

1C438
1C787
1C787
1C788
1C869
1C871
20864

3C173
3C309
3C350
3C971
4C128
4C153
4C446
4C803
4C856
5C100
5C124
5C258
5C460
5C461
5C479
5C480
5Co07
5C911
5C912
6C750
7C414
70857
8C527

8C986

8C9o88
9C014

9C015

9C031

9C058
2C062

INDEX

.Page

-

—
WWLWWWNNNGTAOOTA WU WWo

—r —h

- -
WoowWwhHom

—r

—
NWOOHAEWWOWW oo

-t

.y s
WO

Y Y - ek Y —
WOWW-—=© U -2 OOWW W

Page 19

Index
No.

—
= S OO NOUTWRWARN

1D938
1De39
1D240
2D110
2D535

3D199

3D827
4D131
4D134
4D135
4D529

4D561
4D051

5D110
5D178

5D921
6D120
6D125
6D306
6D333
6D740
6D865
7D040
8D099
8D387
8D511
9D137
9D227
9D293
9D669

9D673

9D864
9D866
14131
1J390
1J463
1J486
1J696

24374

.Page

[ N
co\lm\lwwm\l\lw—sm\l\lmmmwmmmmwmm

-l

Index
No.

DU

10
21
10

N = ek 4 a8 ) wd wr

—

P — nN
SR ONWWON=~oOo~NND

9Jo18




Part

24374
24374
24417
24430
2J431

2J515
24516
2J526
3J185
3J186
3J187

34497
3J561

3J585
3J615

3J619
3J620
3J860
3J880
4J006
4.J548
5J305
5J306
5J650
5J760

5J792
6J150
74139
7J990

8J001
8J014
8J015
84079
8J029
8J100
8J101
8J309
8J976
8J985
8J989
8J983
8J994
8J996

400 401

.Page

—
NNNOOTw o NN NN

Index
No.

15
23
22
33B

ToOonNNMD®

o

SN NI R R e S NN

Part

8J997
8J998
8J999
9J004
9J006
9J007
9J008
9J009
9J010
9J015
9J017
9J029
9J041
9J042
9J044
94047
9J048
9J049
94050
9J051
9J056
9J057
9J058
9J059
9J060
9J061
9J062
9J063
9J069
84070
9J071
94072
9J077
9J479
94808
9J818
94820
3K324
3K698
3K699
3K320

3K321
3K701
3K706
3K712

3K735
4K103

4K405
4K651

Page 20

INDEX
(continued)

Page

WWNWOWWOOWNNN~NNN

11

Index
No.

33A
10

11
10
26
1A

Part
No

4K653
4K772
4K773
4K780
4K781
4K782
4K854
1K196
6K353
B6K354
6K484
B6K657

.Page

17
18
18
18
18
18
18
11
14
14
14

5

Index
No.

G BHWN =

33C

oJo18









